OLIVER CONSOLE TABLE

Assembly instructions:

PARTS LIST
No. DESCRIPTION IMAGE  [QTY
P1| LEG = | 4
P2 | TOP FRAME ——K
P3 | SHELF — | 1
HARDWARE LIST
No. DESCRIPTION IMAGE  [QTY
H1 |BOLT (@5/16" X 50 MM) 6 8
H2 |BOLT (@1/4" X 15 MM) 8
H3 | SPRING WASHER (@5/16")] = 16
H4 | FLAT WASHER (@5/16") ©) 16
H5 |METAL BRACKET <<V 4
H6 | ALLEN KEY S |1
1
H7 | ANTI TIP KIT - @
—dp SET

NOTE: PO # s located underneath/ at the back side of each
item. Please be prepared to provide this # should any claim
be necessary.

CAUTION: Item is heavy. Assembly should be performed by
two people.

1

P1

4

Please, read guideline thoroughly and then instal

>2_._._u_A_;mmcmm:mnmo:maﬂoﬂsmancoﬁ.
__
immediately to prevent product from tipping.

ASSEMBLY COMPLETEL

PAGE 1/




